g ) o 1 H
.. o ,_,%
] ZHH\_IK m D:E\H 1k Q008 .
FAE C
CERTIFICATE WO : ) 6-01153-001255 02660) omm\H;HTJH >\H‘mw L/C No. | ) MhoL ) L dTL HI-TIFE(OR01844)
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H._c,u._,\e;, S SeAH SecAH Steel Corp. |
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SPECIFICATION 5LB PSL1/ASTH : ) HEAD OFFICE : BONGNAE-DONG 1GA. JUNG-GU, SEOUL. KOREA SHIPPER ] STEEL CORPORATION
POHANG PLANT © 14-1. JANGHEUNG-DONG. NAM-GU. POHANG
o o} ) ) P ——
HEAT TYPE = I T QUANTITY H] il
.| (BATCH Ko.) ORDER SI17E o 7 o REMARK
*1 rCs TOTAL LENGTH *VEIGHT
e 2_:?@1@&: BBE 24" X 0.250 "(1/4") X 6.120 M 46 281.520 M 26.818
5025482 . o . wegiaty ¥ ; 5
10 |(sT14162300)| BEBE 16 X 0.375 "(3/8") X6.120 M 1 6.120 M 0.569
5 .
11 S:u: 5;: BBE 16 " X 0.375 "(3/8") X 6.120 M 5 30.600 M 2.845
o | sa3s220 ] wga/an . :
12 | (g114242250)| BBE 20 X 0.375 "(3/8") X6.120M 12 73.440 M . 8.576
_ i . i . ] N IMPACT
VD|F|S|CIRM|[B|D|C|F|F|RF| ZINC COATING AL COMPOSTTION(®) TENSILE TEST :
Aol folEalE[RIR[L|L[EL TEST e Y] (Gage Length - 50mm) | () g —
plsulilolu 8 B3R I515I55 HARD-| HEAT [PROTECTIVE
- . JUE|T]Cc|PliN|D|F|S|R|N|ET i . oo Jeu o NESS | TREAT) COATING &
HEAT K Ssect REp PN 1| K [R{pe|1|T|H|1|c|rRr|weremor| @& D | [si| u|p |5 |cu|Nt|crfso| v |ceq| D [TENSILE| YIELD | E.L |ENE- SHEAR TEST | MENT | ~LINING
vo. | (BATCH %0 ) W Lol w 0Tl N N[ E|SE|ZINC coar| F 5| & _Hﬂ STRENGTH| STRENGTH RGY | AREA
_ : 1| N 2la1la G EN “ING | o P ; ool -
psi ﬁc |—ml @m M w _.m M C.SJALK| ¢ 2 3 (z)2f2)z2|3 % SN qﬁmM PH
Tl G N fowss|#3 G xg | 5| =6 *7 +g |+g| PSI psi 110 Pould % +11
7} & 30 MAX | 26 120 | 30 | 30 {40]40]40] 1580
SPEC MIN 60000 | 35000
9| 4-47578 440 6|6l 6 |G G H [16]18] 45 |15] 6
(S113312220) P l15]19] 45 [15] 4 |1{1]1|R]|1 T| 70120 | 53620 | 40 G
P {17]18) 44 |15 51| 1|1|m|1 Wl 73121
10| s025482 980 GlG6| G |G G H [14]11] 86 | 13| 3
(SI14162300) Pol13|12f 85 [13| 4 [TR[ 1| 1|TR| 1 T| 74660 | 63200 | 41 G
Po{1a|10| 87 |14 4 |TR| 1| 1|TR|1 W 77375
11| $025488 980 GlG| G |G G H [13]13] 87 |14] 3
(S114171060) P {12]13| 87 |15 21| 1|1|m|l1 T| 74790 38 G
P {1a)12| 86 |32 )1 1|1]|ml1 W| 76077
12| 8035220 790 Glel| G| G Ho|17| 2] 8 |11]5
(S114242250) Plws| 1| sa |6 fr]|1|1]|ml: T| 70830 | 49630 | 40 G
Pol17| 3|86 (13 7 |TR[1|1|]R|!1 W| 74686
. 1 - .12 U | *DESCRIPTION OF GOODS : 364.507 MT (+/- 10 PCT.)PRIME ERW PIPES / GRADE: AP1 5L-B/ ASTM AS3B GRADE: API 5L-B/ ASTM A53B.
- I SPHVSICAL PROPERTIES SAME AS TENSILE TEST & IMPACT TEST.
Refer To ,::: Attached H
I | Section Designation E
E I
. - WE HEREBY CERTIFY THAT THE MATERTAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE - . J—
Surveyor SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE Manager of Q.M Dept. PCLETN
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIEICATE MAY CAUSE SAFETY e Jwy
AND/OR MONETARY PROBLENS. FURTHERMORE . ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY NODIFIES \ \* METT T iy
,:; :i: [CATE WILL BE PROSECUTED FOR 7_,25 AN OFFICIAL DOCUNENT u m- \« ;w/; e/
RDING TO THE PROVISIONS OF THE CRIMINAL CODE 231) . . NGy




